
©2023 The Editors(s)

This is an Open Access book distributed under the terms of the Creative Commons 
Attribution-Non Commercial-No Derivatives Licence (CC BY-NC-ND 4.0), which 

permits copying and redistribution in the original format for non-commercial 
purposes, provided the original work is properly cited. 

(http://creativecommons.org/licenses/by-nc-nd/4.0/). This does not affect the rights
licensed or assigned from any third party in this book.

This title was made available Open Access through a 
partnership with Knowledge Unlatched. 

IWA Publishing would like to thank all of the libraries for
pledging to support the transition of this title to Open Access 

through the 2023 KU Partner Package program.
[...]
any other unaccounted ways in which water is consumed. It is gaining popularity in the industrial 
sector in order to adopt water conservation practices. Two methodologies are used worldwide to 
estimate the water footprint, one developed by water footprint network and the second recommended 
by ISO 14046. ISO water footprint tool incorporated the aspects of LCA in the estimation. The water 
footprint network helps industries to understand their water demand in production stages. Blue water 
footprint indicates freshwater consumption, grey water footprint shows wastewater generation, and 
green water footprint refers to the plant uptake of water.

There should be incentives for industries to follow sustainable water management practices. It 
can also attract investors. For example, the J&K industry is a leading paper manufacturer in India 
and has established one of the best production practices globally. One metric ton of pulp or paper is 
produced by consuming 50 m3 water. The reclaimed wastewater is used as cooling water and is sent 
to the nearby village for irrigation.

3.5.2  Circular economy
In the circular economy approach, wastewater is considered a valuable reusable water source. Resource 
recovery is also another vital aspect of a circular economy. It allows extracting the resources from 
wastewater while minimizing the cost and energy compared to traditional methods. Cradle-to-cradle 
approach in wastewater focuses on preventing or reducing wastewater generation at source, resource 
recovery, wastewater recycling or reuse. Wastewater management must follow the six R’s concept: 
reduction, reclamation, reuse, recycling, recovery, and rethink (Smol et al., 2020). An example of a 
circular economy approach applied in the wastewater sector is shown in Figure 3.4.

Figure 3.4  Example of circular economy applied in the wastewater sector. (Modified from Mannina et al., 2022).

Downloaded from http://iwaponline.com/ebooks/book-pdf/1322632/wio9781789063714.pdf
by guest
on 27 November 2023



31Domestic and industrial wastewater treatment: current status and challenges in India

There is a lot of potential for the circular economy approach for wastewater resource recovery in 
India. Currently, treated wastewater is being used for non-potable purposes. Non-potable wastewater 
reuse includes horticulture, irrigation, toilet flushing, industrial use, and groundwater recharge. 
However, with adequate treatment, the quality can be improved to meet the drinking water quality 
and with the support of stakeholders involved, it can be used for indirect potable uses. Even though 
it is a sustainable way to meet the water demand, several challenges such as technical and economic 
factors, public acceptance, and lack of infrastructure limit the applicability of the treated wastewater. 
The success story of NEWater, Singapore is an example of how stakeholder interaction, community 
participation, and technological interventions would help meet the increasing water demand.

Nutrient recovery from wastewater has great significance as the natural sources of phosphorus are 
getting exhausted due to overexploitation. Struvite precipitation is gaining importance in resource 
recovery. In this regard, source separation of urine and faecal sludge is a better alternative to 
conventional treatment in smaller communities. Urine is a rich source of nitrogen and phosphorus. 
Faecal sludge can be treated to produce organic fertilizer or biogas as well.

3.5.3  Zero liquid discharge
Zero liquid discharge (ZLD) refers to the treatment and reuse of wastewater generated by industry 
within its premises. It was mandated by the CPCB in 2015 for textile and pulp and paper industries, 
distilleries, and tanneries. The textile industry in Tirupur is the first one to adopt zero liquid discharge 
scheme in the country. With the adoption of reverse osmosis (RO), the industry could reuse the treated 
wastewater and recover the salts. The cost associated with RO and operational difficulties often limit 
the performance of ZLD scheme. The thermal treatment unit is also expensive, which increases the 
capital cost of ZLD. Successful case studies on zero liquid discharge are discussed below.

3.5.3.1  Chemplast Sanmar Limited
Chemplast Sanmar Limited is a manufacturing company that produces silicon wafers, PVC resins, 
caustic soda, chlorinated solvents, and other chlorochemicals. The wastewater produced by this 
industry contains a high load of oil, grease, volatile organic compounds (VOCs) and COD and TDS 
in the range of 10,000 mg/L. A high efficiency RO (HERO™) ZLD system is implemented for ZLD by 
Aquatech at Chemplast (Figure 3.5). In this system, a high pH environment is maintained in the RO 
section. After the installation of this system, the company reported 88–90% water recovery for RO. The 
overall water recovery is reported to be above 97% and the treated water is used as cooling water. The 
sludge produced is sent to landfills and the salt is recovered and reused in the manufacturing processes.

3.5.4  Pharmez Special Economic Zone (SEZ), Ahmedabad
Pharmez Special Economic Zone (SEZ) near Ahmedabad, is operated by Zydus Infrastructure. 
Here, the common effluent treatment plant (CETP) is designed to treat industrial wastewater from 
12 different pharmaceutical sites. The treatment process mainly constitutes a clarification unit and a 
membrane bioreactor of 750 KLD capacity. The plant was later upgraded to meet ZLD. The treatment 
scheme followed is presented in Figure 3.6.

3.6  CASE STUDIES ON WASTEWATER REUSE
There are several successful examples of wastewater reuse practices in India and the CPHEEO 
(Central Public Health & Environmental Engineering Organisation) has released a compendium on 
the STPs focusing on wastewater reuse. Selected case studies are presented here.

3.6.1  Tertiary treatment plants to meet industrial water demand in India
3.6.1.1  Bangalore Water Supply and Sewerage Board (BWSSB)
For water recycling and reuse, the BWSSB has set up two tertiary treatment plants (TTPs) in Bangalore: 
a 10 MLD plant in Yelahanka, and a 60 MLD plant in the Vrishabhavathi Valley in May 2003. In the 

Downloaded from http://iwaponline.com/ebooks/book-pdf/1322632/wio9781789063714.pdf
by guest
on 27 November 2023



32 Technological Solutions for Water Sustainability

10 MLD scheme, primary treatment (screening, grits removal, and grease removal), secondary treatment 
(primary settling and activated sludge process), and tertiary treatment (filtration using sand and gravel, 
and coagulation with aluminium sulphate for the removal of suspended particles) are included. The 
effluent from the secondary stage is used to meet the non-potable water demand by industries and 
commercial establishments. The TTP supplies the chlorinated recycled water to ITC Ltd., Wheel 
and Axel Plant, and Bangalore International Devanahalli Airport. The treatment scheme at 60 MLD 
Vrishabhavathi Valley TTP comprises of trickling filter, DENSADEG high-rate clarifier (combined flash 
mixer, lamella separators, and counter current flow thickener), FLOPAC aerobic biological filtration 
unit, and chlorine-based disinfection. The chlorinated recycled water from TTP is sent to the nearby 
power plants (M/s Karnataka Power Corporation Ltd. in Bidadi and M/s Pulikeshi Power Corporation 
Ltd. in Kumbalgodu). This scheme generates revenue of about Rs. 18 lakhs per month.

3.6.1.2  Chennai Metropolitan Water Supply and Sewerage Board (CMWSSB)
Two tertiary treatment RO plants having a capacity of 45 MLD each are set up at Kodangaiyor 
and Koyambedu by CMWSSB. The treatment units include pre-chlorination, rapid sand gravity 
filters, basket strainers, ultrafiltration, cartridge filters, RO, and ozonation. The treated water from 
Koyambedu is supplied at the rate of Rs. 65/KL to SIPCOT industries and other small-scale industries 
in the vicinity. It has led to a revenue generation of Rs. 19.67 crores. Kodangaiyoor plant supplies 
treated wastewater to industries located in Manali. The water is supplied at a rate of Rs. 80/KL and 
the revenue generated is Rs. 48.17 crores. The installation of the TTPs has reduced the freshwater 
demand by 40 MLD.

3.6.1.3  Surat Municipal Corporation (SMC)
The SMC has constructed a 40 MLD TTP at Pandesara industrial estate to treat the secondary treated 
wastewater from Bamroli WWTP. Treatment units include sand filtration, ultrafiltration, RO and 
activated carbon filtration and the treated water is supplied to the industries in Pandesara. This has 
resulted in a decrease in freshwater demand by 40 MLD. The treated wastewater is supplied at a rate 
of Rs. 23/KL and has generated a revenue of about 48 crores. SMC plans to establish more TTPs to 

Figure 3.5  Schematic diagram representing unit processes involved in the wastewater treatment adopted by 
Chemplast group. (Modified from Aquatech, 2023).

Downloaded from http://iwaponline.com/ebooks/book-pdf/1322632/wio9781789063714.pdf
by guest
on 27 November 2023



33Domestic and industrial wastewater treatment: current status and challenges in India

cater to the industrial water demand to save freshwater resources for potable water production and 
encourage wastewater reuse for more activities.

3.6.1.4  Bhandenwadi STP, Nagpur
Treated wastewater (110 MLD) from Bhandenwadi STP is reused as cooling water in the thermal 
power plant in Koradi. The treatment scheme comprising of sequencing batch reactor, chlorination, 
and multimedia filtration is able to achieve the required quality of BOD and TSS less than 5 mg/L for 
cooling water. Maharashtra has drafted the wastewater reuse policy in 2017. The power plant industry 
was able to cut down the costs for procuring freshwater while the ULB recovered the O&M costs from 
the industry.

3.6.1.5  Kodangaiyur STP, Tamil Nadu
Kodangaiyur STP is a successful example of resource recovery from wastewater and sludge. About 
36 MLD of the treated wastewater is reused for industrial use by Chennai Petroleum Corporation 
Limited (CPCL). STP produces about 13 MW of electricity per day by the anaerobic digestion of the 
sludge and has attained 98% of self-sufficiency in meeting its energy demand.

3.6.2  Examples of Wastewater Reuse from the Global South
3.6.2.1  South Africa
The wastewater recycling plant at Durban having a capacity of 47.5 MLD supplies water to two major 
industries (paper and oil refinery industries). Advanced tertiary treatments are included to produce 
high-quality water. The revenue generation from the industry has helped to provide potable water 
to 0.4 million people. ESKOM, one of the largest electric public utilities has installed RO units for 
cooling water recycling. The RO plant at the Lethabo power station treats 12 MLD of blow-down 
water released from cooling equipment containing high TDS. The treated water is further recycled as 
cooling water.

Figure 3.6  Treatment process schematics of ZLD system with MBR and high-recovery RO/NF.

Downloaded from http://iwaponline.com/ebooks/book-pdf/1322632/wio9781789063714.pdf
by guest
on 27 November 2023



34 Technological Solutions for Water Sustainability

3.6.2.2  Egypt
New Cairo WWTP of 250 MLD capacity is set up to prevent water pollution. The treated wastewater 
is sent for irrigation and the compost is sold to cement industry to be used as a fuel.

3.6.2.3  Mexico
Atotolnico WWTP caters to the agricultural demand of 80,000 ha of land. Separate treatment schemes 
are provided for domestic wastewater and storm water. The biogas generated from anaerobic digesters 
is used for heat and power production. Tenorio WWTP treats 45% of wastewater generated in San 
Luis Potosí City. A portion of the treated wastewater is sold to power plants. The treated wastewater 
is also reused for irrigation and to set up a natural wetland. The revenue generation from the power 
plants ensures the O&M of the plant.

3.6.2.4  Peru
Enlozada WWTP was constructed to prevent the direct discharge of wastewater into the Chili River. 
The treated wastewater is used by the copper mining industry for mining operations. The project has 
created public awareness on the importance of wastewater treatment.

3.7  THE WAY FORWARD
Based on the analysis of the current status and challenges faced in the Indian wastewater sector, the 
following strategies are proposed for sustainable wastewater management (Eawag, 2023).

(i)	 The selection of treatment technology is critical in achieving the required quality of treated 
wastewater. Technology upgrades are required considering the increase in wastewater 
generation and the occurrence of toxic and contaminants in wastewater.

(ii)	 Most of the time, the treatment scheme is adopted without considering future expansion 
and resource recovery. Many a time, untreated or partially treated wastewater and sludge 
are discharged from poorly maintained WWTPs. Hence, regular and stringent monitoring is 
required to ensure the proper functioning of existing plants. For some treatment technologies, 
the O&M cost is very high and the lack of funds results in the poor functioning of the treatment 
plants. Sustainable and cost-effective treatment schemes must be preferred to ensure long-
term performance.

(iii)	 Untreated industrial wastewater ingress to the municipal sewer should be prevented. Many 
wastewater treatment plants in industrial towns are not functioning properly due to the 
mixing of untreated industrial wastewater with sewage.

(iv)	 There is a need for fit-for-purpose rather than end-of-pipe treatment schemes. There are 
no clear guidelines or specific standards related to wastewater reuse. Currently, there are 
norms recommended by CPHEEO, 2013 for different reuse applications and wastewater 
reuse policies framed by a few states. A national level wastewater reuse standard for specific 
applications would ensure uniformity and compliance with the expected effluent quality.

(v)	 Fit-for-purpose treatment schemes, depending on the end use of reclaimed water must be given 
importance. The use of untreated and diluted wastewater for irrigation must be prevented. 
Health risk estimation is required to ensure the quality of reclaimed wastewater used for the 
irrigation of edible crops.

(vi)	 Decentralized and on-site treatment systems must be promoted in peri-urban and rural areas 
as short-term pollution control measures. Moreover, most of the popular DEWATS focuses 
on wastewater reuse and resource recovery.

(vii)	 In the case of industries, the prime focus must be given to the volume reduction of effluents 
and the release of toxic and hazardous chemicals into the effluents. The industries must be 

Downloaded from http://iwaponline.com/ebooks/book-pdf/1322632/wio9781789063714.pdf
by guest
on 27 November 2023



35Domestic and industrial wastewater treatment: current status and challenges in India

motivated to look for alternative manufacturing processes involving more eco-friendly or 
biodegradable raw materials.

(viii)	 There should be proper planning to deal with the wastewater generated by small- and medium-
sized enterprises (SMEs). Wastewater generated from SMEs must be directed to CETPs and 
the industries must be encouraged to reuse the recovered chemicals in addition to wastewater 
recycling.

(ix)	 Sludge treatment is also not given much importance. It is a valuable resource of organics and 
nutrients. Waste to wealth must be prioritized, and the production of fertilizer and biogas 
from sewage sludge should be encouraged by ULBs.

(x)	 There is a need for stricter implementation of policies and monitoring mechanisms. Lack of 
information is another issue. Record maintenance, regular monitoring and stringent discharge 
guidelines are inevitable in ensuring the smooth functioning of WWTPs and CETPs.

(xi)	 Uninterrupted power supply is essential for the smooth functioning of the WWTP and power 
generation from sludge digestion could be practiced ensuring this. Even among the installed 
WWTPs, some are non-functional and underperforming, which aggravates the pollution 